For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

™ WA\ A
5 A m, "
—~ 4 NY-omt)
Q / Té_u_u_ ,
9 - |
o Aul. . .wu" V/
Vi V/ \\
A
,,\) .,-Jw, N ® “ﬂ.

g LY
nﬂw 33" /m

—

D% ¢
ALT. ry

ﬁ.l. L

\ \9. o \ —
‘\h“""«m /-~

/A

\\\

o .......J

.,
.,

I\Llf\

==
, QA
~r

ey

AJ.._J

/

et
l\}r

e

—

e

\

Yo ©

.
. N,
~3 &~

116-508N190 5.5 HP 22" Lawn Boss Hi-Wheel Mower (1996)

Main Assembly

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

116-508N190 5.5 HP 22" Lawn Boss Hi-Wheel Mower (1996) Page 2 of 3
Main Assembly

Ref#  Part Number Qty S/P/F  Description
1 647-0004 1 Control Handle
2 734-1661 1 /P 16" Wheel Ass'y.
3 734-1268 1 /P Front Wheel Ass'y.
4  741-0484 1 S Bearing 1/2"1.D.
5 738-0102 1 S  Front Axle Bolt
6 712-0328 1 Hex Nut 3/8-24 Thd. (Gr. 8)
7  742-0622 1 S 22" Blade
742-0722 1 S 22" Mulching Blade (Optional)

8  746-0842 1 S  Throttle Control Wire - 51"
9  749-0928 1 S Lower Handle

10 1 Engine

11  710-0605 1 /P Oval C-Sunk Mach. Scr.

12 746-0876 1 S  Throttle Lever

13  736-0501 1 S  Spr. Wash. .66" I.D.

14  712-0324 1 /P Hex L-Nut 1/4-20 Thd.

15 736-0169 1 S/IF  L-Wash. 3/8" I.D.

16 712-0241 1 /P Hex Nut 3/8-24 Thd.

?17  712-0431 1 S  Flange L-Nut 3/8-18 Thd.
18  710-1055 1 /P Hex Bolt 3/8-24 x 1.0" Lg.
19 682-0517 1 S  Handle Brkt. Ass'y. - L.H.
20 682-0518 1 Handle Brkt. Ass'y. - R.H.
21  646-0875 1 S  Throttle Body
22  811-00185 1 S  Throttle Box Comp. Incl. Ref. 11, 12, 13, 14,

21

23  710-1256 1 /P Hi-Lo Scr. #10 x 1.25" Lg.
24  751B281451 1 /P Engine Shroud

25  710-0793 1 Ribbed Neck Bolt 3/8-24 x .80"
26  749-0939 1 S  Strut

27  736-0451 1 S  Saddle Wash. .32" I.D.

28  712-0798 1 /P/IF Hex Nut 3/8-16 Thd.

29  736-0105 1 /P Bell-Wash. .400" I.D. x .88"
30 736-0119 1 S/IF L-Wash. 5/16" I.D.

31 712-0267 1 S/F Hex Nut 5/16-18 Thd.

32 712-0287 1 S/F Hex Nut 1/4-20 Thd.

33 710-1044 1 /P Hex Bolt 3/8-24 x 1.5" Lg.
34  710-0258 1 S HexBolt 1/4-20 x 5/8" Lg.
35 753-0484 1 Blade Adapter Kit

36  736-0452 1 S Bell-Wash. .39" I.D.

37  736-0270 1 /P Bell-Wash. 1/4" 1.D.

38 17098 1 S  Hinge Clip

40  731-1026 1 S Rear Flap Assly.

43  746-0550 1 S  Control Cable - 39"

44  682-0221 1 22" Deck Assly.

45  710-0654A 1 /P Hex Wash. Hd. TT-Tap Scr. 3/8-16 x 1.00" Lg.
46  720-0297 1 Handle Knob 1/4-20 Thd.
47  736-0504 1 S Wave Wash. .51" I.D.

48  782-0519 1 S  Small Pivot Bar - L.H.

49  782-0520 1 S  Small Pivot Bar - R.H.

50 712-3020 1 S  HexJam Nut 3/8-16 Thd.
52  749-0538C 1 S  Upper Handle

53 714-0104 1 S Intern. Cot. Pin 5/16" Dia.
54  726-0240 S Cable Tie

WWW.Mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

116-508N190 5.5 HP 22" Lawn Boss Hi-Wheel Mower (1996) Page 3 of 3
Main Assembly

Ref#  Part Number Qty S/P/F  Description
55 710-1174 1 /P Curved Hd. Bolt 5/16-18 x 2" Lg.
56  710-1205 1 /P Rope Guide
65 741-0484 1 S Bearing
?70  735-0639 1 /P Spark Plug Boot
72  738-0507B 1 S  Shoulder Bolt .50" Dia.
79 14832 1 S  Spring Lever Ass'y. w/Knob
80 15262B 1 /P Pivot Bar
81 15261A 1 S  Height Ad]. Plate
82  736-0356 1 S Bell-Wash. .39" I.D. x 1.38"
84 14578 1 /P Front Height Adj. Ass'y. Comp. - R.H.
14579 1 Front Height Adj. Ass'y. Comp. - L.H. Not
shown
86  736-0270 1 /P Bell-Wash. .285" I.D. x .75"
87  710-0599 1 /P Hex Wash. Hd. Tap Scr. 1/4-20 x .5" Lg.
88 747-0710 1 S Hinge Pin
89 17032 1 S  Adapter Plate
90 732-0593 1 S  Torsion Spring
93 731-1034 1 S  Chute Deflector Ass'y. Comp.
94  738-0878 1 Rear Axle
95  736-0331 1 /P Bell-Wash. .39" I.D. x 1.13"
96 750-0151 1 S  Spacer .55"1.D. x .75"
97  736-0504 1 S  Wave Washer .51" I.D.
99  736-3050 1 /P Fl-Wash. .406" I.D. x .81"
?100 736-0182 1 /P Spr. Wash. .5"1.D. x 1.0"
102  720-0226 1 S  Foam Grip
103  751B213146 1 /P Casing Clamp
104  710-1237 1 Hex Wash. Hd. Tap Scr. #10-32 x .62" Lg.
105  731-1386A 1 S  Mulching Baffle (Optional)

WWW.mymowerparts.com



